

Report ID: SH080125-036-5

# PONY 检 验 报 告

## (Test Report)

计量认证 (2007090809Q)  
中国合格评定国家认可委员会实验室认可 CNAS L3061  
ACCREDITATION CERTIFICATE OF CHINA NATIONAL  
ACCREDITATION BOARD FOR LABORATORIES (No.L3061)

样品名称  
(Samples)

KTTEX TWT 251-53AA(Si)

委托单位  
(Client Unit)

SHANGHAI KING INDUSTRY CO.,LTD.

样品来源  
(Come From)

SHANGHAI KING INDUSTRY CO.,LTD.


Pony Lab for Physical and Chemical Analysis

PONY LAB

<http://www.ponytest.com>



# Test Report

Client Date	2008.01.25	Finished Date	2008.02.02
Sample Name	KTTEX TWT 251-53AA(SI)	Sample Numbers	1
Sample State	Solid	Sample Package	Intact
Temperature (°C)	20	Relative Humidity (%RH)	40
Test Items and Request	Soil release		
According as	AATCC 130-2000		
Note			
	Approved for issue	Song Wei	
	Issued Date	2008.02.02	

# Test Results

Report ID And Sample Name	Analysis Items	Test Results
SH080125-036-5 KTTEX TWT 251-53AA(SI)	Soil release	3.5 grade

End of report

